Test Raport © No. SHBOBT189/CHEM Dalz' May. 17,2608 Page i of 3

SHANG HAI YOO-POINT RESIN MANUFACTURING CO. 1D
NO 8855 BEIQING ROAD, QINGPL, SHANGHAI CHINA

The foliowing saraple(s' wasiwers suomittsd and identified Syion hehalf of (he cient ag:

Sample Namé » +ALKYD RESINS

SGS Ref No. . 11023223

Part No. YP31-85F

Mair Substance 2 POLYVALEN'I, ALCOHOL POLYATOMIS ACID, ARQMATIC SOLVENTS
Sample Receiving Date May. 14, 2008

Testing Period *May.14 ~ 17, 2008

Tast Requeste " accordance with the RQHS Directive 2002:85/EC and i's smandment direcves,
Test Method : With reference to IEC 62321/2™ CLV (111/35,COV

Procadures for the Determination of Levels of Reguiated Substances in
Elect:otechnica! Products

(1) Determination of Cadmium by iCP

(2) Detetmination of Lead by IR,

{3) Determiration of Mercury by ICF,

{4) Determination cf Hexavalest Chrumum by Culoiretric Meinod,
(5) Determination of ®BBs end PBDEs by SC/MS.

o

Test Results . Please refar to next pages
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Test Report No. SHE067189/CHEM Date May. *7.2006  Page 2 cf3
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Test Report Ne. SHR087199/CHEM Date Nay 17 2008 Pags 3 of 3

Nnte.

(1) mg'kg = ppm -

- ~{2) ND=NotDstected -~ -~ ~~ e -
(3} MDL =Method Detectizn Limit
(4) Bum of Mon, to NunaBOE & according to 2005717EC
{8} “-"= Not Regulated
(6 The maximum permissizig limit iz quoted Fom tha document 2005/31&/SC amending RoHS

diractive 2002/¢8/EC ’

Sample phote:

G(8 authenticate tha phote on original report only

v¢+ End of Report ™™
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Test Report No. SHES4SS5/CHEN Date; 11 182205 Page 152

SHANGHAI YOOROINT RESIN MANUFACTURING CO.. LTD
NO.BSS5 BE! QING ROAD, QINGPU, SHANGHA!, CHINA

‘fne following sampless) washw: 2 sutwnittad and entified an beHaf of the arplicart as:

Sample Name : RC PAINT
SGS Ref No. - SHD2511456
em No. - WDT755

Ssmple Rocelving Date - November 10, 2005
Testing Pertod : Novetnber 10 te November 15, 2005

Test Requestex! T detervine Load und the solubl He avy Matal Costents in the submitted sample in
acoordanc: with the Amefican Sociely for Tosting and Materials - ASTH F963-03.

Test method  Total i ead Content {Clause 4.3.5.1) - Swnpie was digested in concentraied nitrie
acid, Soludie Heavy Metal Contests (Siause 4.3 5.2) - Sample was extracied by
ditite hydrochloic acid in gccordance with ~STM F983-03 (Clauss 2.3).Analysis
was performad by inductively Coupled Argon Plasms -~ Atomic Emissicn

‘Epeciiometry GCP-AES) or Atomic Absorption Spectrometry.

Test Rasults . Please refer to next page

Conclusion - When tested as specified, the submitted sampie complies with the statad
Requirements ASTM Fe83-03
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Test Report No. SHEBASS8/CHEM Dars: 11.18.2003 Page 20f 2
Test Results
&ﬂﬂﬁﬁﬁﬂﬁ;ﬁmmeéﬂA@ﬂﬁﬁ;ﬂﬂiuaiggﬁwugagwe&i:

Element , A it
Total Lead (Pb) 15ppt 800 my/RQ
Result shown is the total weight of dried sample

ASTM F982-08 - Heavy Metal Anaivsié! Soluble Hieavy Metsi(Cleuse £.3.3.2

Element A kimit
Soluble Leac Pt <5 80 mo/ky
Soluble Antimony  (Sb) <5 60 my/kg
Soluble Arsenic  (AS) <28 ‘ 28 mo/kg
Soluble Barium (Ba} <10 1000 ma/kg
Soluble Cadmium  (Cd) <5 75 kg
Soluble Chromium  (Cr) <5 80 mg/kg
Soluble Mercury  (Hg) <87 60 mg/kg
Sotuble Selenium  (Se) <10 500 mg/kg

Results shown are of the adjusied analytica! results
Results shown of tha total weight of Jiled sample

&mmgﬁ\m&r_mqe..Qg:zc_rimpam__mo_m_mﬁm
A. Beige-white fiquid

Note : < = Less than
ppm = mg/kg
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